
 

December 2014 

 
 
Technical Support Document #10 
 
LEACHATE MANAGEMENT 
 

 

   

 

 

  

 

 
  

 



 TECHNICAL SUPPORT DOCUMENT #10 
LEACHATE MANAGEMENT 

 

Table of Contents 

1.0 INTRODUCTION ............................................................................................................................................................... 1 

2.0 WASTEWATER QUANTITY AND QUALITY ESTIMATES .............................................................................................. 1 

2.1 Quantity Estimates ............................................................................................................................................... 1 

2.2 Wastewater Raw Quality Estimates ..................................................................................................................... 2 
[...]
 May require chemical 
precipitation treatment unit 

 Requires equalization 
pond/tank 

 Lower capital cost compared 
to Siemens PACT system but 
similar to AS and SBR 

Ranked 2nd because: 

 Requires high efficiency 
aeration system 

 SBR mode does not require 
external clarification stage 

 Continuous mode requires 
external clarification stage 
following the PACT unit 

 Requires equalization 
pond/tank 

 Highest capital cost compared 
to the other options 
considered 

Operational 
Costs 

Ranked 2nd because: 

 Electricity is required for 
aeration system and pumps 
operating in continuous mode 

 Chemical cost to remove 
metals, non-biodegradable 
and toxic compounds prior to 
AS treatment unit 

 Requires heating of the AS 
tank to maintain optimal 
temperature (10-15ºC) 

Ranked 1st (tied) because: 

 Electricity is required for 
pumps and blowers operating 
in intermittent mode (less 
electricity than continuous 
aeration systems)  

 Chemical cost to remove 
metals, non-biodegradable 
and toxic compounds prior to 
SBR treatment unit(s) 

 Requires heating of the SBR 
tank to maintain optimal 
temperature (10-15ºC) 

Ranked 1st (tied) because: 

 Energy requirement for pumps 
and the shaft 

 Regular bearing maintenance 

 Requires heating of the RBC 
tank to maintain optimal 
temperature (10-15ºC) 

Ranked 3rd because: 

 Electricity is required for 
pumps and blowers operating 
in continuous mode 

 Requires continuous addition 
of activated carbon 
(~ 220 kg/day) 

 Requires heating of the 
biological treatment unit to 
maintain optimal temperature 
(10-15ºC) 

December 2014  11  
 



 TECHNICAL SUPPORT DOCUMENT #10 
LEACHATE MANAGEMENT 

 

Criteria 
Activated Sludge  

(AS) 
Sequencing Batch Reactor  

(SBR) 
Rotation Biological Contactor 

(RBC) 

Siemens PACT®  
(Powder Activated Carbon 

Treatment c/w aerobic biological 
treatment step) 

Operations 
and 
Maintenance 

Ranked 2nd (tied) because: 

 Regular pump, blower and 
boiler maintenance 

 Sludge removal from AS 
treatment unit, chemical 
precipitation unit and clarifier 
on a regular basis  

 Plate air diffusers require 
shutdown and removal for 
cleaning and replacement 

Ranked 1st because: 

 Regular pump, blower and 
boiler maintenance 

 Sludge removal from SBR 
treatment unit(s) and chemical 
precipitation unit on a regular 
basis 

 Less sludge volume from SBR 
treatment unit(s) compared to 
other selected options  

 Jet aerators are located above 
water for maintenance without 
shutdown and are self-
cleaning 

Ranked 2nd (tied) because: 

 Regular pump, and boiler 
maintenance 

 Chemical cost to remove 
metals, non-biodegradable 
and toxic compounds prior to 
RBC 

 Sludge removal from RBC and 
chemical precipitation unit on 
a regular basis 

Ranked 2nd (tied) because: 

 Regular pump, blower and 
boiler maintenance 

 Sludge removal from 
biological treatment unit, 
clarifier or SBR reactor and 
chemical precipitation unit on 
a regular basis  

 Plate air diffusers require 
shutdown and removal for 
cleaning and replacement   

OVERALL 
RANKING 

2nd (TIED) 1st 3rd 2nd (TIED) 

 

 

December 2014  12  
 



 TECHNICAL SUPPORT DOCUMENT #10 
LEACHATE MANAGEMENT 

 

3.4 Activated Sludge 
As noted in Table 3.2-2, the activated sludge process can successfully treat BOD, TSS and ammonia.  
To incorporate nitrification with BOD removal, the conventional activated sludge process requires the addition of 
an anoxic treatment stage.  Generally, in an aerobic zone (in the presence of oxygen) ammonia is converted to 
nitrate.  There are many alternative layouts for activated sludge with a nitrification process. The general flow 
diagram for leachate treatment using an activated sludge process is as follows: 

Raw Wastewater → Equalization Pond or Tank(s) → Activated Sludge Process (aerobic) → Clarifier → 
Chemical Precipitation/Filtration → Reverse Osmosis (RO) → Ion Exchange (IE) → Phosphorous Removal→ 
Effluent Holding Ponds or Tanks 

This system requires regular sludge management.  Sludge would be collected from the chemical precipitation 
process and the clarifier on a frequent basis.  The equalization pond/tank(s) is also expected to require sludge 
removal every 4-5 years.  Waste liquid from RO and IE would be evaporated and solidified prior to disposal.  

3.5 Sequencing Batch Reactor (SBR) 
The SBR process has three stages with recycling between stages (sludge storage, mixed liquor digestion, 
followed by SBR stage) and can incorporate not only BOD removal but also nitrification and denitrification. 
Additionally, it can provide sludge reduction inside the system.  To remove phosphorus, additional treatment 
would be required following the SBR stage.  The general flow diagram for leachate treatment using the SBR 
process is as follows: 

Raw Wastewater → → Equalization Pond or Tank(s) → SBR Process→ Chemical Precipitation/Filtration → 
Reverse Osmosis (RO) → Ion Exchange (IE) → Phosphorous Removal→ Effluent Holding Ponds or Tanks 

This system requires regular sludge management.  Sludge would be collected from the chemical precipitation 
process on a frequent basis.  The equalization pond/tank(s) will also likely require sludge removal every 4-5 years.  
Waste liquid from RO and IE would be evaporated and solidified prior to disposal. 

3.6 Rotating Biological Contactor (RBC) 
The RBC process uses a fixed film of bacterial growth attached to a large disc, which rotates in a concrete tank 
where it makes contact with the influent leachate.  The disc is partially submerged in the leachate in the tank to 
allow the bacteria exposure to oxygen when the disc rotates out of the leachate.  The biological treatment occurs 
on the surface of the disc as the biomass gradually accumulates.  When mass builds and anaerobic conditions 
develop at the disc interface, the excess biomass naturally shears off and accumulates inside the tank.  Several 
RBC units are required to treat large flows and/or high contaminant loadings.   

The general flow diagram for leachate treatment using RBC units is as follows: 

Raw Wastewater → Equalization Pond or Tank(s) → RBC → Denitrification Unit(s) → Clarifier → Chemical 
Precipitation/Filtration → Reverse Osmosis (RO) → Ion Exchange (IE) → Phosphorous Removal → Effluent 
Holding Ponds or Tanks 

This system requires regular sludge management.  Sludge would be collected from the chemical precipitation 
process and the clarifier on a frequent basis.  The equalization pond/tank(s) will also likely require sludge 
removal every 4-5 years.  Waste liquid from RO and IE would be evaporated and solidified prior to disposal.   

December 2014  13  
 



 TECHNICAL SUPPORT DOCUMENT #10 
LEACHATE MANAGEMENT 

 

3.7 Siemens PACT® (Powder Activated Carbon Treatment comes with 
Aerobic Biological Treatment Step) 

Siemens PACT® system combines a granular activated carbon adsorption system with an aerobic biological 
system in SBR mode operation.  Activated carbon provides removal of some of the inhibitory compounds along 
with metals from the influent.  Carbon also provides higher retention time for compounds that are not easily 
biodegraded in the reactor, consequently enhancing COD removal.  The general flow diagram for leachate 
treatment using the PACT® system is as follows: 

Raw Wastewater → Equalization Pond or Tank(s) → PACT® → Chemical Precipitation/Filtration → Reverse 
osmosis (RO) → Ion Exchange (IE) → Phosphorous Removal→ Effluent Holding Ponds or Tanks  

This system requires regular sludge management; sludge would be collected from the chemical precipitation 

process on a frequent basis.  The equalization pond/tank(s) will also likely require sludge removal every 

4-5 years. Waste liquid from RO and IE would be evaporated and dewatered prior to disposal. 

3.8 Preferred On-Site Treatment Approach 
The options discussed in Section 3.3 to 3.6 were compared based on flexibility, reliability, ease of use, capital 

and operational costs, and maintenance considerations.  The activated sludge and SBR are comparable in 

estimated capital cost; however, the Siemens PACT® system has higher annual electricity and chemical costs, 

which over the lifetime of the CRRRC increases the total investment.  The SBR and activated sludge processes 

offer similar performance; however, the activated sludge process will produce larger volumes of sludge that 

require additional digestion and dewatering.  The anaerobic stage in the SBR limits sludge production and 

reduces the anticipated volume of sludge that will require dewatering and disposal.  The nature of the SBR 

sludge also requires less treatment and can be handled using a simple approach, such as a dewatering filter bag 

(Geotube®).  Additionally, the SBR is less sensitive to operational changes (quality and quantity) and more 

flexible in operating scenarios to optimize treatment compared to the activated sludge process. 

Based on this assessment, the sequencing batch reactor has been identified as the preferred on-Site primary 

treatment approach.  The nature of leachate is such that the quality varies over time and, prior to landfill 

operation, it is difficult to predict leachate quality precisely.  The preferred approach has been selected with this 

in mind, to provide the ability to adjust with the changing leachate quality and to provide enough operational 

control that most peak loadings can be addressed and the system adjusted, as needed, through the addition of 

treatment steps, changes in chemical dosing, and changes in holding time, etc.  Although up to 60% of a skilled 

operator’s time is anticipated to be required for the operation of the SBR, this attention can result in a more 

efficient and reliable treatment process.  Once the SBR is commissioned and has demonstrated that it is 

effectively treating the leachate, operator involvement can be reduced and the system can be highly automated. 

The efficiency and liquid discharge quality/quantity of the reverse osmosis and ion exchange treatment systems 

to reduce the metals and other parameters that cannot be removed by any biological system require 

bench and/or pilot scale testing; sizing and operational changes may be required based on this information. 

Figure 3.8-1 shows the process flow diagram schematics of the preferred on-Site treatment system. 

  

December 2014  14  
 





 TECHNICAL SUPPORT DOCUMENT #10 
LEACHATE MANAGEMENT 

 

4.0 POTENTIAL OFF-SITE LEACHATE RECEIVER/TREATMENT 
ALTERNATIVES 

4.1 Methodology 
Based on the publicly available information on existing local municipal sewage treatment facilities, in the area of 

the CRRRC Site, and wastewater collection infrastructure within the City of Ottawa, potential off-Site leachate 

receiver/treatment alternatives were assessed.  Information has been collected from the following sources: 

 Municipal websites; and 

 Publically available Official Plan documents and development reports. 

4.2 Off-Site Wastewater Treatment Plant Options 
Based on available information, the following wastewater treatment facilities were identified for potential 

acceptance and treatment of wastewater from the proposed CRRRC.  Table 4.2-1 below provides details on 

these local municipal sewage treatment facilities.  

Table 4.2-1: Local Municipal Sewage Treatment Facilities 

Facility Name Location 
Service Area 
(estimated 
population) 

Treatment 
Process 

Capacity  
(Est. % Available) 

Discharge 
Point 

Robert O. Pickard 
Environmental 
Centre 

Ottawa, 
Ontario 

City of Ottawa 
(~800,000 est.) 

Secondary 
treatment c/w 
chemical addition 
and disinfection 

Avg = 545,000 m3/day (23%)  
Peak = 1,362,000 m3/day 
(38%) 

Ottawa River 

Embrun Sewage 
Treatment Facility 

Embrun, 
Ontario 

Community of 
Embrun 
(~5,000 est.) 

Lagoons c/w 
chemical addition 
and aeration 

Semi-annual discharge: 
Fall – 457,300 m3  
Spring – 331,100 m3 

Castor River 

Russell Sewage 
Treatment Facility 

Russell, 
Ontario 

Community of 
Russell 
(~3,000 est.) 

Lagoons c/w 
chemical addition 
(Batch operation) 
and aeration 

Semi-annual discharge  
(no specifics in CofA) 
Storage = 115,000 m3 

(approx.) 

Castor River 

Village of Limoges 
Sewage 
Treatment Facility 

Limoges, 
Ontario 

Village of 
Limoges  
(~2,000 est.) 

Lagoons c/w 
chemical addition 
and aeration 

Semi-annual discharge 
Storage = 230,000 m3 

(approx.) 

Castor River 

The Robert O. Pickard Environmental Centre (ROPEC) currently accepts leachate for treatment from three 

landfills (Waste Management Ottawa Landfill, BFI Navan Landfill, City-owned Trail Road Landfill).  The Boundary 

Road Site proposed for the CRRRC is located in the City of Ottawa; ROPEC is also located within the City and 

provides wastewater treatment for City sewage from residences, businesses and institutions as well as some 

industrial wastewaters under specific conditions.  ROPEC is a large wastewater treatment facility that is operating 

well below its design hydraulic capacity.  The landfills that send leachate to ROPEC do so under individual 

agreements with the City of Ottawa that generally have specific maximum concentrations for parameters of 

concern.  Pre-treatment of the leachate is in some cases required to meet these limits, prior to conveying the 

leachate via forcemain to discharge to the sanitary sewer or conveying the leachate via tanker truck to the plant 

headworks, but is dependent on the specific leachate characteristics and agreement requirements.  In some cases, 

December 2014  16  
 



 TECHNICAL SUPPORT DOCUMENT #10 
LEACHATE MANAGEMENT 

 

a surcharge cost is applied to leachate parameters that exceed these concentrations (City of Ottawa Sewer Use 

By-law (City of Ottawa, 2003) and Sewer Use Program (City of Ottawa, 2011)). 

The Embrun, Russell and Village of Limoges wastewater treatment facilities all consist of lagoons and it is 

understood that future expansion is required to accommodate anticipated population growth.  The Embrun and 

Russell facilities are located within the Township of Russell and the Village of Limoges facility is located in the 

Township of the Nation, different municipalities from the Boundary Road Site.  The estimated CRRRC 

wastewater generation represents a significant increase in loading in terms of their existing capacity and 

treatment requirements of the facilities and would require modifications/expansion to accept CRRRC wastewater 

and meet their effluent discharge requirements.   

No other options available to Taggart Miller were identified. 

Based on the available information, ROPEC is indicated to be the realistic off-Site leachate receiver/treatment 

option for the proposed CRRRC. 

4.2.1 Summary of City of Ottawa Consultation 

The City of Ottawa was accordingly consulted regarding the possible use of ROPEC to treat the CRRRC’s 

wastewater.  From these discussions the following conclusions were drawn: 

 ROPEC is currently operating at well below its hydraulic capacity.  It was indicated by the City that the 

volumes have actually decreased over the past few years due to several factors including on-going work 

separating storm and sanitary sewers.  The estimated wastewater quantity from CRRRC was confirmed 

with City staff to be very small compared to the available treatment capacity at ROPEC. 

 For ROPEC to accept leachate from the CRRRC Site, the objective is to meet the Sewer Use By-law 

quality requirements (City of Ottawa, 2003). Certain parameters may be allowed to exceed and be subject 

to a surcharge cost.  Methane, hydrogen sulphide and ammonia were highlighted as the parameters of 

greatest concern. 

4.2.2 Potential Alternatives to Convey Leachate to Off-Site Disposal 

The two options available to convey pre-treated leachate from the CRRRC to ROPEC are: 1) tanker truck; and 

2) a dedicated forcemain pipe to the City sanitary sewer system.  As described in Section 4.2, both of these 